RUBBER RESEARCH INSTITUTE OF VIETNAM
NATURAL RUBBER QUALITY MANAGEMENT CENTRE

Address: Highway 13, Lai Hung Commune, Bau Bang District, Binh Duong Province

|/Fax: 84.274,3534589

TEST RESULTS

No: 172972020/ TR-BI
- Producer: HIEP THANH PRODUCING TRADING CO., LTD.

- Type: Natural Rubber Grade: SVR 20 Received date:  17/09/2020
- Sample: HT - DP 25 (16/8) Tested date: 1 7/09/2020
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